OHRSD

Sustainable, Innovative Wastewater Treatment

COMMISSION MEETING MINUTES
January 27,2026

No. Topic
Call to Order
1. Awards and Recognition

2. Public Comments Not Related to the Agenda

3. Consent Agenda

4, Report of the Study of the Estimated Economic Impact of HRSD and Sustainable Water
Initiative for Tomorrow (SWIFT)

Briefing

5. Kempsville Interceptor Force Main Replacement - Phase |
Initial Appropriation — Non-Regulatory and Contract Award (>5200,000)

6. CREW Carbon, Inc. Agreements for VIP and Army Base Treatment Plants

7. calDENSE Calcium Carbonate (CaCQO3) Technology and Equipment
Contract Award (>$200,000)

8. High Priority Inflow and Infiltration Reduction Program
Locality Agreement with the James City Service Authority
[...]
[75] Inventors: Glen T. Daigger, Englewood, Colo.;
James R. Borberg, Virginia Beach;
Liliana M. Morales, Reston, both of
Va

[73] Assignee: Hampton Roads Sanitation District of
the Commonwealth of Virginia,
Virginia Beach, Va.

[21] Appl No.: 205858
[22] Filed:  Jun. 13, 1988

Related U.S. Application Data

[63] Continvation of Ser. Mo. 40,826, Apr. 21, 1987, aban-
doned.

COZF 3/30
wennnennnnne 210/608; 210/622;
210/630; 210,/903; 210/906

[58] ' Field of Search .............. 210/605, 612, 614, 622,
210/624, 626, 630, 903, 906

[51] ot CL woveercseeeressninen
[52] US. CL weooovcerreresoennn

[56] References Cited
U.S. PATENT DOCUMENTS
4,183,800 171980 Klopwijk et al. e 210/903 X
4,522,722 6/1983 Nicholas ......cccocmmmererrenenss 210/605
4,655,925 4/1987 Tabata et al. .ovevsiersrnnnn 2107906 X

Primary Examiner—Tom Wyse
Attorney, Agent, or Firm—Nixon & Vanderhye

[57] ABSTRACT

A high-rate biological waste water treatment process
for removing organic matter, phosphorus and nitrogen
nutrients from municipal waste water comprising the
steps of mixing the influent waste water in an initial
anaerobic reactor zone to maintain the biological sol-
vents in suspension with a denitrified mixed liquor from
a downstream anoxic reactor zone, typically at a flow
rate of 0.5 to two times the waste water flow rate, The
reactor zone serves to select microorganisms capable of
accumulating quantities of phosphorus in excess of that
required for simple cell growth and reproduction. The
phosphorus removal occurs due to the removal of ex-
cess sludge (waste activated sludge) produced in the
process wherein such sludge can be removed from the
clarifier underflow or as a mixed liquor directly from
the biological reactor.

14 Claims, 4 Drawing Sheets

Developed and patented by HRSD and
CH2M Hill with Virginia Tech as a
collaborator.

First US installation of a process
intentionally targeted at both N and P
removal — all bioP

H - S B S
| SR F Sp—— i

Sustainable, Innovative Wastewatsr Treatment

. @ HRSD




What do we think we know about BioP?

1. Need sufficient food for PAOs — acetate & propionate = VFASs

N

o Ok~ W

Minimize or prevent dissolved oxygen (DO) or nitrate input to anaerobic
zone

Minimize P release in clarifier blanket or overdesigned post anoxic zone
Manage/minimize recycle loads from solids handling
Operate at DO >=2 mg/L in aerobic zone at all times

Manage glycogen accumulating organism (GAO) competition:
— Performance will suffer in the summer...
— Operation at solids retention time (SRT) as low as possible
— Avoid low pH

— Avoid high DO (OHRSD -




Flow

BioP can produce variable effluent quality due to:

Insufficient Anaerobic

Conditions
* Lack of VFAs (food)
* Presence of nitrate

Time

ANA il AER
L IL JL 1

o Wet weather
o Diurnal variation

Fluctuating L oading _'. OL —TT

<&

GAO Competition

o Sidestream loads .

High Temperature
High aerobic SRT
Low pH

High DO7?7?7?



P Removal Performance — Recent years

Army Base 0.72 0.7 target & 1.0 BioP with some recycles from solids handling,
periodic alum addition

James River 0.49 0.7 target & 2.0 BioP, sidestream return load managed with a small
dose of alum/ferric

Nansemond 0.87 1.0 target & 2.0 BioP, sidestream struvite recovery, periodic ferric
addition

VIP 0.62 0.7 target & 1.0 BioP, periodic alum addition

Williamsburg 0.84 0.7 target & 2.0 BioP, sidestream return load managed with a small
dose of alum, periodic alum addition

York River 0.26 0.3 target & 0.7 BioP + filtration, sidestream return load managed
with a small dose of alum/ferric, periodic alum/ferric
addition

King William 0.12 0.3 ChemP with alum and membrane, but periodic
bioP encouraged

West Point 3-4 No limit ortarget No P removal, can do some chemP if needed

Onancock 0.1-0.2 0.3 ChemP with alum and membrane, but periodic

bioP encouraged



e

2026 Required P Removal Performance
Plant  |TP(mg/l) [Notes

Army Base 0.7 BioP, periodic alum addition

James River 0.8 BioP, sidestream return load managed with a small
dose of alum/ferric

Nansemond 1.0 BioP, sidestream struvite recovery, periodic ferric
addition

VIP 0.7 BioP, periodic alum addition

Williamsburg 0.7 BioP, sidestream return load managed with a small
dose of alum, periodic alum addition

York River 0.3 BioP + filtration, sidestream return load managed

with a small dose of alum/ferric, periodic alum/ferric
addition

. ©

Sustainable, Innovative Wastewatsr Treatment



2032 — Our Current Plan for Compliance

Limit = equivalent discharged load = 0.3 mgL * Treated Flow [lbs TP/year]

PPy Notes

Army Base 0.6 BioP and do as well as reasonably possible, periodic
alum addition

James River 0.3 BioP, sidestream return load managed with a small
65% dose of alum/ferric, Floc/Sed/Biofilt, SWIFT
recharge Recharge

Nansemond 0.3 BioP, sidestream struvite recovery, MgO and
65% WASTRIP, periodic ferric addition, Floc/Sed/Biofilt

recharge = SWIFT Recharge

VIP 0.3 BioP, periodic alum addition, chemP polishing with
Floc and Cloth Media Filtration

Williamsburg 0.6 BioP and do as well as reasonably possible,
sidestream return load managed with a small dose
of alum, periodic alum addition

Permit -20.5% Without SWIFT Recharge
compliance
Permit 11.3% With SWIFT Recharge 1IRSD

compliance



SWIFT Research Center (1 MGD)

INTEGRATED RAPID MIX, FLOCCULATION p
AND SEDIMENTATION ropane GRANULAR ACTIVATED
ACH Polvmer NaHSO;, CARBON ADSORPTION
y OZONE H,PO,
CONTACTOR
ﬁ

l ~
UV DISINFECTION
SCE
> ——=
BIOFILITRATION o
INELUENT v o
PUMP zone
STATION NH,CI -> PUMP STATION
SIDESTREAM
OZONATION
James River Plant SWIFT (16 MGD)
SWIFT ozONE RECHARGE WELL
:;;FLUENT ACH Alum - H.0 CONTACTOR Ty GRANULAR ACTIVATED
=e .- |] L | 304 CARBON ADSORPTION

SWIFT PUMP

STATION
RAPID MIX

FLOCCULATION AND
SEDIMENTATION

—ED—

BIOFILITRATION UV DISINFECTION

F 3

INTERMEDIATE
WASTEWATER TREATMENT PUMP STATION

BACKFLUSH EQ

RECHARGE WELLS (10)



2032 — Our Current Plan for Compliance

Limit = equivalent discharged load = 0.3 mgL * Treated Flow [lbs TP/year]

PPy Notes

Army Base 0.6 BioP and do as well as reasonably possible, periodic
alum addition

James River 0.3 BioP, sidestream return load managed with a small
65% dose of alum/ferric, Floc/Sed/Biofilt, SWIFT
recharge Recharge

Nansemond 0.3 BioP, sidestream struvite recovery, MgO and
65% WASTRIP, periodic ferric addition, Floc/Sed/Biofilt

recharge = SWIFT Recharge

VIP 0.3 BioP, periodic alum addition, chemP polishing with
Floc and Cloth Media Filtration

Williamsburg 0.6 BioP and do as well as reasonably possible,
sidestream return load managed with a small dose
of alum, periodic alum addition

Permit -20.5% Without SWIFT Recharge
compliance
Permit 11.3% With SWIFT Recharge 1IRSD

compliance



s
VIP ChemP Polishing & Tertiary Filter CIP Project =

GNO016390 Preliminary Engineering $5.57M

GNO016391 Site Work $52.9M
GNO016392 Tertiary Treatment $269M
Upgrade

ol 8 Location of Tertiary laiiins T =y
A A Treatment :




VIP ChemP Polishing & Tertiary Filter CIP Project

ALl NaOH

(alkalinity)

CARBOM

CARBOMN ALUM

MNaDCL

ARCY PUMPS
—
— —_—
r
FPERFORATED PLATE E - R L =
BAMD SCREENS [6MNM) = t: B ; £
VORTEX GRIT TAMNKS m E E g |
2 g g g 3
o © a A 5 2
T SOLDS
HAMDLING PRIMARY CLARIFIERS E
MRCY PLUMPS
L 2
SEC. CLAR. EFF e R
e
Alum .
Motor
Backwash |
Shoe

|

FLOC THK 1 FLOC THNK Z

Influent
Weir

Solids Collection
Manifold

MaDCL

L J

CHLORIMNE CONT.
TAMK

T ™

DUTFALL TO
ELIZABETH
RIVER



Projected Chemical Costs ($/month)

$140,000

$120,000

$100,000

$80,000

$60,000

$40,000

$20,000

$0

Chemical (alum) requirements for VIP Tertiary Treatment

Effluent
phosphorus begin
to increase in
summer ——

2 3 4

$700,000

$600,000

$500,000

$400,000

$300,000

$200,000

Projected Annual Chemical Costs ($)

$100,000

$0

$446k/yr

m CMF

5




What can we do to improve BioP?

* Improve BioP reliability — warm summer temperatures are the issue
* Ensure consistent low turbidity secondary clarifier effluent

* SWIFT “locks us into” bioP with chemP polishing at JRTP and NTP

* What can we do at WBTP, ABTP, and VIP?

7 ©HRSD

<)



Mechanical
Screens

Grit Tanks

Clarifiers

intermediate
Clarifiers

Effiuent
Valve Vault




" Current
rocess

Sewage Treatment

Screening

Plant Influent Grit

Remeval (2)

Landfill

Solids Handling

Primary Solids

Intermediate and
‘Waste Solids

Gravity Belt Thickener

Williamsburg Treatment Plant (WBTP
low Diagram

Intermediate Treatment Bypass Pumps (2)

Primary
Clarification (3)

F———T == ———

Oxidation Towers (3)7
Intermediate Trealment

)

|
|
: Orxidation Tower Recycle
|

A

Primary solids are sent lo
Gravily Thickener

Modified Mraticl Basins (4)

Intesmediate Clarification (2)

o

—i
Mitrate Recycle

I

Secondary
Clarification {3}

Contact Tanks (4)

I = w | = Disinfection
g y . . = m
& | Anoxic Agrobic Anexie | 92 |3 - Sodium —
) EL L =2 Hypachiarite
i &
| . , 5
. I RAS I
I 1 lemmmmm T
1 | - T T T T T T T T T T T T
1 |
H ________________
I 1 WAS
' l
1
| v
N BN IS N S S . . .
Intermediate Solids and WAS are sent 1o a Gravity FOOG water EQ tank FOG Receiving Tank

Belt Thickenar

FOG water goes to
aeration splitter bosx

Settied FOG 1o solids holding tanks

| Salids Holding Tanks (4)

Fillrate goas back to the

Primary Efffuant

Cenirifuge for Dewalering\

(
WAVAVAVAVAVA
Centrate goes back o the ¥

Primary Effluant

Multiple Hearth
Furnace

Grease Trap Waste

Scum Concentrator

= Ash to landfill

R

SD

Wastewater Treatment




"wCurrent Willlamsburg Treatment Plant (WBTP)

Process Flow Diagram

ermediate Clanfication](2)

Modified Aeration Basins

Mitrate Recy

Arrobic




Intermediate Clarifier Effluent (ICE) Step Feed -

E i > 1 i K-
;A l . o "‘7 . - |
[ ™ A1l = " . . VR o 1
i 4 — S ! — - - - -
I 1 e . .
¥
i a

e

CIP WB013500
WBTP Intermediate Clarifier Wet Weather

& Phosphorus Removal System
Improvements

EXISTING | e
72-IN SE LINE [Se

Total cost = $11.7M

ICE Step Feed portion = $4.9M P ISl E
d \ : ‘. - Y ! T -_H

T




Low DO BioP has been studied at VIP full-scale and
the VIP BNR Pilot

-
M ny Accomack

wp L gl

(4 o

@ 5cDoPS m

W o

o

jve)

Gloucester >

<

Northampton




Emissions

with low DO [ Reduced ]

Nitrification Rate

Motivations and[ N,0 }nges associated

Biological Phosphorus
Removal - =

Reduced Aeration
Energy

Improved Denitrification
Conditions

Potential " Q
[PNA/PdNA}[ Lorenta ] [Settleabmty]

Potential Benefits Potential Limitations

A




Motivations and challenges associated
with low DO

24



e

Effluent P quality has improved without alum at VIP
$600,000 1.00 3.00
W Power M Methanol m Metal Salt HpTP mOP EsnRP =DO _
$500,000 _ 250
—
3:0.75 I E
$400,000 | a0 2.00 0
7 E o~
+ $300,000 | 50.50 | 1.50 ¥
o o o
O &= =
$200,000 s 1.00 <
20.25 | g
$100,000 | 0.50 £
$0 0.00 0.00

2019 2020 2021 2022 2023 2019 2020 2021 2022 2023




o
Phosphorus release and uptake rates increased
with low DO at VIP, even in the summer

2 - S i
&5:20 : | 5:8 .
o £ & £ :
Sn 157 ﬁmﬁ-
.3 g "5_2 Temperature
= ="
S =107 n=4r EdT<20C
SO ey BET>20C
_gﬂ- 5 . _gn.z

o o2
2E o E
o~ =2
a O , | o 0 i |

Low DO High DO Low DO High DO




2022-2023

Bh .

2024-2025

2025-2026



% Effluent OP Measured at or Below

100%
90% -+
80% —+
70% —+
60% —+
50% —+
40% —+
30% -+
20% —+
10%

0% -

VIP Pilot: Average effluent phosphorus
concentrations lower at the lowest operating DO

(0.2 mg/L)
0 0.2 0.4 0.6 0.8 1 1.2 1.4 1.6
Effluent OP (mg P/L)
—0.2mg/LDO —0.3-0.8mg/LDO —>=1.0 mg/L DO

<)

( Sustainable, Innovative Wastewatsr Treatment

28



Pilot has shown: PAOs don't really need to adapt
to low DO. And high DO seems to be inhibitory...

__'kk, : o \ Y
0.8 + %\ Pilot Operating DO
{0\ %

Q

4

©

=3

) 2.0 mg/L
3 0.6 1 1.5
=~ | .5 mg/L
_g 9\1 ~-1.3 mg/L
% o) 0.4 1 ——1.0 mg/L
_8 CCEU -=-0.6 mg/L
o 0.2 4 ——0.4 mg/L
,GEJ \ ——0.3 mg/L
T o M . —-0.2mg/L
C 0

oc

0.2 1 Batch Test DO Setpoint (mg DO/L)



_—
VIP pilot and full-scale observe higher phosphorus
1 \, uptake rates at low DO

VIP Full Scale DO Set Point = 2.0 mg/L

VIP Pilot DO Set Point = 2.0 mg/L
o | o |
"E-E’ ] CE 1
g |t g
© 1 s
45- 1] Q-
D .
o o
O . @)

05/08/2025 - 19/06/2025
Dissolved Oxygen Dissolved Oxygen
VIP Pilot DO Set Paint = 0.2 mg/L VIP Full Scale DO Set Point = 0.4 mg/L
t
L)

OP Uptake rate
OP Uptake rate

17/09/2024 | 25/06/2025 ‘(‘7 HRSD

Dissolved Oxygen Dissolved Oxygen



o
How do we operate consistently at low DO?
ABAC and AvN - and we are headed there regardless

VIP full-scale, as an example 2
1.5
d 2
3 5
UI4_ o
~..E..- 0.5
2s ' .
2 | .
© : 2
g2 -
< - S 1.5 -
21 %
E :g’ 1 4
01 | | | | - g
2019 2020 2021 2022 2023 £05 1
Year
0 T T T T T
5/2 5/7 5/12 5/17 5/22 5/27 6/1

Date

—Ammonia Concentration —ABAC setpoint



Bestone. Calcium Carbonate = CaCO;

Crushed to generate a fine powder
Sparingly soluble, but low pH in aeration tanks drives dissolution

Can this be used as a source of alkalinity instead of caustic?
« Caustic soda = sodium hydroxide = NaOH

Cost = 10X lower than purchased NaOH, even for the fancy
powdered product delivered on pneumatic trucks

<)




e Pilot CaCO; feed system at Army

Base provided by Crew Carbon, Inc.

co,
— | T 1 | : ﬂ

RAS




o
CREW CARBON (“CREW?”)

® [sometric Wastewater Alkalinity Enhancement e \ C R E W
(WAE) protocol approved and ABTP project | CA R B 0 N
validated in 2025. . &

@® Data provided by HRSD from ABTP enables
CREW to measure and validate carbon credits,

and sell them on the voluntary carbon market. $3 2 M $100 M

® CREW has secured contracted offtake for WAE

i 2+ multi-year Offtakes
through ’Fhe sale of carbon credits to large 6 Year Frontier Offtake
corporations.

December 2024 January 2026

@® Voluntary market is not influenced by

federal/local legislation, and demand for carbon ¢ Frontier stripe

credits is growing rapidly. @Watershed

H&M Group

JPMORGAN

cusss&Co. (Google workdoy.

) shopify

»4 AUTODESK




Total Calcium Mass (Ib/d)

ABTP CaCO; addition from Feb 2025 to Sept 2025

Baseline 20mg/L , 60mg/L(1st) , 120mg/L , Ramp Down , 60 mg/L (2nd) | 80 mg/L :
: : : : : : : :
1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 ‘ 1
10000 1 I I I I I I I I - 100
1 1 1 1 1 1 1 [\ 1
1 1 1 1 1 1 1 l | 1
1 1 1 1 1 1 1 1 ! 1
1 1 1 1 1 1 1 l- 1 80
1 | =
7500 - : : : : .J’ : : : ‘ (&1
1 1 1 1 ’ 1 1 1 ' |
1 1 1 1 1 1
I 1 I » 1 I . 4 i
o | N A F el ke s WA A LA
so0f 1 LR . | [ VLA Y A / |
I AT S 1 v “‘ s | I . ’ } 4 4 I
/T by 1 v I I \ ﬂ I I - 40
Wy | | ‘ s, | |
25[]0' 1 1 i 1 . 1 1 1 - 1
o | Sl et e ' . : R
1 1 1 L] 1
» L T . ) b . .
;' :l- ° 2 '.. * .-:“ ™ ":..- o) _a 5 4 . * °s I
0 :%i - . g : '..I' oy 'l: ". . : :. ™~ -.: ". 2™ ., -+ .~ - .- . . * + Lo
1 1 1 1 1 1 1 1

02-13 02-27 03-13 03-27 04-10 04-24 05-08 05-22 08-05 06-19 07-03 07-17 07-31 08-14 08-28 09-11 09-25
Date

-+ Absolute Error =+ Total In =+ Total Out

(o) 10113



HRSD developed a new IP that combines CaCO3

Influent

Caco,

with inDENSE

A
L

Floc
&

Caco,

— ]

Solid-Liquid
Separator

— Effluent

CaCO,retained
~— |

Physical

Selector

A SYSTEM AND METHOD FOR GRAVIMETRIC SELECTION WITH
ADDITION OF MINERALS TO PROVIDE A REDUCTION IN CARBON
DIOXIDE EMISSIONS AND OTHER BENEFITS

Sl D
Sustainable, Innovative Wastewatsr Treatment

36



Implementing Hydrocyclones with CaCO; addition

Hypotheses:
1) Hydrocyclones will densify biomass and improve settling to deal with Microthrix

2) Hydrocyclones will retain CaCO; in process, driving more dissolution

\ ¥ | Metal Supplemental

Salt i Carbon Secondary
' Clarification

§ — l { 1iizizi |
Overflow Tank — ¢ | z32:%07 ) <(

|| Secondary Treatment

|| 14 Tanks

l

Return Activated Sludge

—
Waste Activated Sludge
CaCo3 inDENSE

Sls sl UNIVERSITE 37

=5 LAVAL

N B e




CaCO; dissolution increased from ~78 to ~91 percent
after inDENSE was implemented = calDENSE

o O
| |
1 1
°
°

Dissolution (%)
W H OO N
© O
| |
| |

inDENSE operating

o
|
1

>

0 | | | |
8/11 9/10 10/10 11/9 12/9
Date

©OHRSD =




It is very difficult to produce mixed liquor that settles —
well (SVI) and produces low turbidity effluent....

4.5 140
4.0 + Lots of Ca?* and some floc ballasting.... |+ 120
5--3.5 T
_ + 100
2 230 ¢ %
E 225 ¢ 80 E